Parts Manual
for

SINVARRER,

25,26,28,30,33“ SINGLE BLADE MODEL SERIES 1,2,3

RIDING MOWERS

& ACCESSORIES

NOTE: The Series number is the last numeral in the model number.

IT IS THE POLICY OF SNAPPER POWER EQUIPMENT TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE SUCH
CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAPPER POWER EQUIPMENT =/ |Fydua
McDonough,GA«30253 L~ | “semeery
PRINTED IN U.S.A. #06002

Rev. A, 10/8/2010




INDEX (TOP VIEW)

PEDALS
(GROUP 2)
FRONT WHEELS /\ ~—- -FRONT WHEELS
(GROUP 1) (GROUP 1)
= — o
- STEERING
HANDLE BARS
FRONT END = ' (GROUP 2)
(GROUP 2) &,
DECK, HEIGHT LEVER SPINDLE COVER
(GROUP 4) (GROUP 4)
LEFT SIDE RIGHT SIDE
( = =3
OPERATOR'S SEAT = SWITCHES(ELECTRICAL)
(GROUP 7) \ (GROUP 8)
BATTERY
(GROUP §) B SHIFT DETENT
] (GROUP 3)
THROTTLE CONTROL
(GROUP 11) /
P
| P
REAR WHEELS
MAIN CASE (GROUP )
(GROUP 3)
ENGINE EXHAUST
(GROUP 6)
ACCESSORIES  (GROUP 9)
MANUAL 06002 2 SERIES 1,2,3 R.E. RIDERS



INDEX (BOTTOM VIEW)

KING PINS
(GROUP 2)

FRONT END

WHEELS , TIRES (GROUP 2) FRONT WHEELS
(GROUP 1) ! (GROUP 1)

DECK, BLADES

SPINDLE, RAILS (GROUP 4)
(GROUP 4) ;
RIGHT SIDE LEFT SIDE
CHAIN CASE,
L.H. FENDER
DRIVE BELTS (GROUP 3)
(GROUP 4)
N
)/ DRIVE DISC
/‘ \ (GROUP 5)
SHIFT DETENT 1L—T
(GROUP 3) L
REAR WHEELS
{ (GROUP I)
“__ S
REAR WHEELS HUBS

(GROUP I)
DIFFERENTIAL, R.H. FENDER

(GROUP 3) DRIVEN DISC
(GROUP 3)
MAIN CASE, YOKE
(GROUP 3)

RIDING MOWER



WHEELS - FRONT

A 25 & 26" MODELS - SEE BELOW KING PIN
L.H. SHOWN

/@< \\

NOT SHOWN
A: SEMI-PNEUMATIC TIRE - REPLACE AS UNIT
M:INNER TUBE (OPTION)

ITEM PART NO. DESCRIPTION
A 5-7240 WHEEL/TIRE ASSEMBLY - COMPLETE (SEMI-PNEUMATIC)
B 5-0618 WHEEL/TIRE ASSEMBLY 4.10 - 3.50 x 4 (INCLUDES C THRU G)
C 1-0819 RIM (FOR 4.10 ~ 3.50 x 4 TIRE)
D 1-1807 BEARING, BALL (2)
E 1-0909 FITTING, GREASE 1/4-28 BALL CHECK
F 1-2234 STEM, VALVE
G 1-0820 TIRE, 4.10-3.50x 4
H 1-1022 CAP, FRONT WHEEL HUB
| 1-0935 WASHER
J 1-1032 WASHER, FELT
K 3-1038 CAP, DUST
L 9-0364 COTTER-PIN  5/32 x 1"
M 1-0821 TUBE, INNER (OPTION FOR 4.10 - 3.50 x 4 TIRE)

RIDING MOWER

141 Rev. A, 10/8/2010



WHEELS - REAR
A (ASSEMBLY INCLUDES B,C,D) K

-
E (RIGHT HAND) /Q

P (INNER TUBE - NOT SHOWN) F —H
(LEFT HAND)
ITEM PART NO. | DESCRIPTION

5-0714 WHEEL/TIRE - ASSEMBLY STD. 4.80 - 4.00 x 8
5-0713 WHEEL/TIRE - ASSEMBLY WIDE 16 - 6.50 x 8
1-2162 RIM, FOR 4.80 - 4.00 x 8 TIRE

1-2163 RIM, FOR 16 - 6.50 x 8 TIRE (WIDE)
1-2234 STEM, VALVE

1-0524 TIRE, 4.80-4.00x8

1-1097 TIRE, 16 - 6.50 x 8 (WIDE)

4-0433 HUB, R.H. WHEEL

4-0434 | HUB, L.H. WHEEL

1-1035 BOLT, TAPERED (FOR LEFT HUB)

1-1201 NUT,  5/16-24 GRADE 5 LOCK

1-1037 CLAMP

3-1732 SEAL - CAP (RIGHT HAND)

1-1817 SEAL, OIL

1-8082 RING, CLAMP

1-0967 SEAL - CAP (LEFT HAND)

1-1052 CAP, REAR WHEEL HUB

9-0367 BOLT, LUG 1/2F x 3/4

1-0525 TUBE, INNER (OPTION)
1-1013 BOLT, TAPERED, (FOR RIGHT HUB)

POOZIrAR-—ITQOTMMI TN ® 1 >

REV.1, 2/80 1.2 RIDING MOWER



FRONT END, STEERING

A-1 WITHOUT FLANGE (-,’Q
\ ﬂ c

A-2 WITH FLANGE

IGNITION
SWITCH \@

(SEE PAGE 8.1)

- - e e S S ) S -

RIDING MOWER 2.1 Rev. A, 10/8/2010



FRONT END, STEERING

ITEM PART NO. DESCRIPTION

A1) | 4-7717 | HANDLE, STEERING (WITHOUT FLANGE)

A2) | 1-9669 | HANDLE, STEERING (WITH FLANGE)

B 1-2031 | GRIP, STEERING HANDLE

C 1-9517 | COVER, HANDLE CENTER

D 1-2175 | BOLT,  1/4-28 TAPERED HEAD

E 9-0095 | NUT,  1/4-28 HEX

F 9-0053 | WASHER  1/4 INTERNAL TOOTH LOCK

G 1-0690 | WASHER,SHIM (USED WITH HANDLE A1 ONLY)

H(1) | 1-0694 | BUSHING, NYLON (USED WITH HANDLE A1)

H(2) | 1-2617 | BUSHING, NYLON (USED WITH HANDLE A2)

[ 3-2009 | CLAMP, (USED WITH HANDLE A2 ONLY)

J 5-0804 | FRONT END ASSEMBLY - STD. WITH PLATE FOR THROTTLE CONTROL

- 5-0880 | FRONT END ASSEMBLY -~ STD. WITH PLATE FOR IGNITION SWITCH
5-0879 | FRONT END ASSEMBLY - WIDE WITH PLATE FOR IGNITION SWITCH
4-9558 | TUBE/AXLE STRUCTURE - STD. WITH PLATE FOR THROTTLE

- 4-9974 | TUBE/AXLE STRUCTURE - STD. WITH PLATE FOR IGNITION SWITCH

- 4-9975 | TUBE/AXLE STRUCTURE - WIDE WITH PLATE FOR IGNITION SWITCH

L 1-2425 | CABLE, CLUTCH/BRAKE (USED WITH STD LENGTH TUBE) 50.72" v EL L OW

- 1-2605 | CABLE, CLUTCH/BRAKE (USED WITH LONG TUBE) 54.12" BLAGC IK

M 1-1747 | PAD, CLUTCH/BRAKE PEDAL

N 4-7327 | PEDAL, CLUTCH/BRAKE

O(1) | 4-0344 | SHAFT, STEERING (USED WITH A1 HANDLE)

O(2) | 4-0457 | SHAFT, STEERING (USED WITH A2 HANDLE)

p 3-1057 | TIE-ROD, LEFT HAND (FOR STD. WIDTH FRONT END)

- 1-2541 | TIE-ROD, LEFT HAND (FOR WIDE FRONT END)

Q 4-0362 | KING-PIN, LEFT HAND

R 4-0361 | KING-PIN, RIGHT HAND

S 3-1058 | TIE-ROD, RIGHT HAND (FOR STD.WIDTH FRONT END)

- 1-2540 | TIE-ROD, RIGHT HAND (FOR WIDE FRONT END)

T 1-0986 | BEARING

U 1-0935 | WASHER

v 1-3321 [ BEARING

X 9-0122 | WASHER, 3/8 SAE

Y 1-0746 | RING, RETAINING

z 1-0776 | RING, RETAINING

AA 1-1815 | PAD, AUX. BRAKE PEDAL

AB 4-7345 | PEDAL, AUX. BRAKE

AC 3-1191 | MOUNT, AUX. BRAKE PEDAL

AD 9-0361 | SCREW, SELF-TAPPING  5/16-18 x 5/8

AE 1-2426 | CABLE, AUX. BRAKE (USED WITH STD,LENGTH TUBE) 41.625" ORANGE

- 1-2606 | CABLE, AUX. BRAKE (USED WITH LONG TUBE) 45" RED

AF 1-1020 | PAD, FOOT

AG 1-0694 | BUSHING, NYLON

AH 9-0365 | COTTER-PIN, 1/8 x 3/4

Al 9-0577 |BOLT, 5/14-18 x 1-1/2 CARRIAGE

AJ 9-0196 | NUT, 5/16-18 HEX

Rev. A, 10/8/2010

2.2 RIDING MOWER



MAIN CASE

1 <
| 0 o)
_ m
_
|
R
[s0]
—- llllllll
|
I o
RET
_Y ol _
I EL
LN
SS
3
2
(&)
&t
= w
| £
| 2
I\
R
|
I
|
|
|
- |
S
s "w
[0 >
= | &
O | O
[=a] _T

* (PART OF 5~0613 SHIFT DETENT ASSY.)

REV.1, 2/80

3.1

RIDING MOWER



MAIN CASE

ITEM PART NO. DESCRIPTION

4-9568 MAIN-CASE (ALL EXCEPT 42" MODELS)
4-9578 MAIN-CASE (42" MODELS)

3-729 BRACE, CROSS

3-7285 FENDER, L.H,

9-0361 SCREW, SELF-TAPPING  5/16-18 x 5/8
3-1063 PLATE, HITCH

1-2086 ROLLER

1-0776 RING, RETAINING

4-7347 LIFT, YOKE

9-0357 COTTER-PIN,  3/16 x 3/4

9-0222 NUT, HEX CENTERLOCK  5/16-24
1-1048 BEARING, YOKE (RIGHT HAND)
9-0233 SCREW, HEX HEAD CAP  5/16F x 3/4
1-0925 WASHER, THRUST

1-2264 SPRING

1-1821 SPRING

3-1050 ROD, CLUTCH

1-10%90 CLEVIS, CLUTCH

3-1080 GUIDE, ROD

9-0136 BOLT, CARRIAGE  3/8-16 x 3/4
9-0118 WASHER, 3/8 LOCK

9-0130 NUT,  3/8-16 HEX

3-1729 ROD

1-1820 SPRING

2-1706 TUBE

9-0222 NUT,  5/16-24 HEX LOCK

1-1968 ROLLER

1-1018 LINK, SHIFT (SHORT )

AB 9-0187 WASHER,  5/16 LOCK

AC 9-0223 NUT,  5/16-24 HEX

AD 4-0340 ARM, SHIFT

AE 1-1016 BUSHING, NYLON

AF 1-1017 LINK, SHIFT (LONG)

AG | 4-0341 ARM, SHIFT HANDLE

AH 1-0754 SPRING, SHIFT HANDLE

Al 3-103¢6 WASHER, THRUST

AJ 1-0817 FITTING, GREASE

AK 3-0798 BUMPER, REAR

Al 1-0153 CAP, BUMPER

AM | 3-1954 SUPPORT, BUMPER

AN 9-0484 SCREW, SELF-TAPPING  5/16-18 x 1 1/2
AO | 3-1087 WASHER (CLIP TECUMSEH 5-6 HP)

AP 1-1867 SPRING, BRAKE CABLE

AQ 1-2426 CABLE, BRAKE (ALL EXCEPT 33" MODELS)
- 1-2606 CABLE, BRAKE (33" MODELS)

AR 1-1855 HOUSING, BRAKE CABLE

AS 1-1033 GROMMET, MAIN TUBE

AT 3-1100 CLAMP, MAIN TUBE

AU 9-0358 SCREW, HEX HEAD CAP  5/16-24 x 2-1/2
AV 9-0480 NUT,  5/16-24 FLANGE LOCK

AW | 9-0302 SCREW, SELF-TAPPING  1/4-20 x 3/8
AX 4-0410 DETENT, SHIFT

AY 1-0838 GRIP, SHIFT HANDLE

AZ 4-0284 HANDLE, SHIFT

BA 5-0681 SWITCH, INTERLOCK - ASSEMBLY

BB 3-1861 PROTECTOR, SWITCH

BC 9~0010 WASHER, #10 SAE

BD 9-0307 SCREW, #10 SELF-TAPPING

BE 9-0196 NUT,  5/16-18 HEX

8F 3-1036 WASHER, THRUST

BG 9-0037 COTTER-PIN  3/32 x 3/4

BH 1-1021 PIN, CLEVIS

Bl 9-0324 SCREW, HEX WASHER SELF TAPPING  3/8C x 1 (TEC ONLY 5 & 6 HP)
8J 9-0242 SCREW, HEX HEAD CAP  5/16F x 1 1/2
BK 1-179 RETAINER, BOLT  5/16

BL 9-0188 WASHER, SAE  5/16

;N-(xg<c—cwx0-voz;r—7<£_—10-nmonw [

RIDING MOWER
32



DIFFERENTIAL, R.H. FENDER

RIDING MOWER

3.3



DIFFERENTIAL, R.H. FENDER

ITEM PART NO. DESCRIPTION

1-1011 BOOT

1-2332 CLAMP, BOOT

3-7279 CASE, TRANSMISSION

1-1024 PLUG, PLASTIC (CUP INSERT)

1-1156 O-RING, 5/16"

1-1042 BOLT, IDLER

1-1782 WASHER, 5/16 BELLEVILLE

1-0988 WASHER , FIBRE

5-0685 DRIVE-TUBE ASSEMBLY (HEX SHAFT)

1-0941 CHAIN

1-0965 RING, RETAINING

2-1129 SPROCKET

1-0964 GEAR, 11 TOOTH - 10 PITCH

2-1128 SPACER

9-0395 WASHER, 5/16 INTERNAL TOOTH LOCK

1-8060 GASKET, TRANSMISSION CASE

1-1072 WASHER, FLANGE

9-0099 SCREW, HEX HEAD CAP  1/4-28xI/2 (2 - ALIGNING)
2-1158 GEAR, 63 TOOTH - 10 PITCH

4-7763 AXLE, LONG - Note: Use only with short axle ¥ 5-7259 Item x below **
2-1126 SPACER, PINION (4)

2-1127 GEAR, 12 TOOTH - 12 PITCH PINION (4)

1-1026 SPACER, AXLE

5-7259 AXLE, SHORT - Note: Use only with lona axle ¥ 4-7763. Item T above **
3-1104 PLATE, DIFFERENTIAL

1-2333 SCREW, SPECIAL LOCK (4) 5/16-24 x 1-5/8

AA 3-107¢9 WASHER, THRUST

AB 1-2296 BEARING, R.H. FENDER

AC 3-7280 FENDER, RIGHT HAND

AD 9-0361 SCREW, SELF-TAPPING (6) 5/16-18 x 5/8

AE 9-0362 SCREW, SELF-TAPPING (11) 1/4-20x 5/8

AF 1-0969 NUT, 5/16 FLANGE LOCK

AG 9-0223 NUT, 5/16-24 HEX

AH 9-0303 NUT, 1/4-28 HEX LOCK (USE WITH ITEM R) -2 REQUIRED

Al 6-0411 KIT, DIFFERENTIAL ASSEMBLY (REPLACES 6-0117)

N<KXs<C=Hu2DuOOZIrAR-—xTxQmmoAnw>

6 - 0412 KIT, LONG & SHORT AXLE
6 - 0278

** AXLE REPLACEMENT KIT # 6-0412 includes Items T & X listed above.

Rev. 12/80 3.4 RIDING MOWER



CHAIN CASE. L.H. FENDER

AL AQ ASSEMBLY NOT SHOWN




CHAIN CASE, L.H. FENDER

ITEM PART NO. DESCRIPTION

3-7285 FENDER, LEFT HAND

1-1070 ROD, CROSS TIE

5-0918 BEARING, L.H. FENDER (INCLUDES ITEM D)
1-3324 FITTING, GREASE

1-1037 CLAMP, BOOT

1-7084 BOOT, (CHAIN CASE SIDE)

9-0101 SCREW, HEX HEAD CAP 1/4-28 x 3/4
9-0303 NUT, HEX LOCK 1/4-28

1-0765 DRIVEN -~ DISC

9-0356 NUT, 5/8-18 HEX CENTER LOCK
9-0196 NUT, 5/16-18 HEX

9-0187 WASHER, 5/16 LOCK

1-1121 WASHER, BELLEVILLE

6-0242 HUB, DRIVEN-DISC (KIT)

9-0316 BOLT, CARRIAGE 5/16-18 x 3/4
5-0253 LEVER, BRAKE - ASSEMBLY

1-0916 SPACER, SPLIT

2-0984 WASHER

3-7278 COVER, L.H. CASE

1-1024 PLUG, PLASTIC (CUP INSERT)

9-0307 SCREW, SELF - TAPPING #10C x 1/2
1-0756 BEARING, SPROCKET SHAFT

1-0942 BEARING, NEEDLE

1-805¢9 GASKET, CHAIN CASE

1-1086 WASHER, NYLON THRUST

4-0355 HUB, SPROCKET

AA 1-0941 CHAIN

AB 1-0940 SHAFT, SPROCKET

AC 1-0614 KEY, WOODRUFF

AD 4-7313 COVER, R.H. CASE

AE 2-0908 ROLLER

AF 1-0776 RING, RETAINING

AG 1-1855 HOUSING, BRAKE CABLE

AH 1-1071 WASHER, NYLON (12271 Notched for spacing)
Al 1-1072 WASHER, FLANGE

Al 5-0628 BAND, AUXILIARY BRAKE

AK 3-1748 DRUM, AUXILIARY BRAKE

AL 3-1751 WASHER, BRAKE DRUM

AM 1-1132 WASHER

AN 9-0493 SCREW, HEX HEAD CAP 3/8-24 x 1/2
AO 9-0361 SCREW, SELF-TAPPING 5/16-18 x 5/8
AP 9-0223 NUT, 5/16-24 HEX (CROSS TIE ROD)

N<XXS<CHuwmDUOUQOZIrAR—IT(OMMUO®)

AQ 5-0639 ASSEMBLY-PRIMARY CHAIN CASE(INCLUDES ITEMS | THRU AN)

Rev. A, 10/8/2010 3.6 RIDING MOWER



CUTTING DECKS, DEFLECTORS GROUP 4-CUTTING DECKS

RAILS & LIFT
ARMS ASSEMBLY
(SEE PAGES

BELTS, PULLEY,
‘ga o~ “\IDLER, BRAKES
= (SEE PAGES
3844
D 4.3 & 4.4)

REVISED 1/83 4.1 RIDING MOWER



GROUP 4-CUTTING DECKS

ITEM

1

3a
3b
3c

3d
3e

4a

4b
4c
4d

o0

12
13

14
15

PART NO.

5-7252
5-7294

3-1975

3-9823
4-7325
3-9821
4-7323
6-0978

5-9531
5-9532

3-9605
3-9615

3-9586
1-2303
3-1914

4-0402

1.9518
1-8068
1-9515
1-8069
1-9523

3-1724
3-7723

4-7725
1-2350
3-1928
3-7759

9-0292
9-0289

9-0001
9-0492

RIDING MOWER

DESCRIPTION

COVER, Spindie (or belt Guard)
COVER, Spindle (Auto. Blade Stop Models)

INDICATOR PLATE

25" DECK, (See Note below for complete cutter unit)
26" DECK, (See Note below for complete cutter unit
28" DECK, (See Note below for complete cutter unit)
30" DECK, (See Note below for complete cutter unit)
33" DECK, (See Note below for complete cutter unit)

25" DEFLECTOR ASSEMBLY (Includes 4a,b,c,d)
28" & 33" DEFLECTOR ASSY (Incl. 4a,b,c,d)

25" DEFLECTOR, Discharge
28 & 33” DEFLECTOR, Discharge

HINGE
SPRING, Hinge
PIN, Hin ge

DEFLECTOR, 26 & 30” Mowers

25" BLADE
26" BLADE

28" BLADE

30" BLADE

33" BLADE 16  9-0101
AIR LIFT-26 & 30" Models 1; ;Zgggg
AIR LIFT-28 & 33" Models 19 9-0055
ARM, Chain Lift 20 9009%
HOOK, Chain

NUT, Chain Adjusting > 328225
SHIELD, Engine Exhaust Heat 23 9-0509
SCREW, 3/8-24x3/4 Hex Head Cap y
LOCKNUT, 3/8-24 Hex 24 9036
BOLT, 5/16Cx3/4 Carriage gg 3ﬁ8§§?
WING-NUT, 5/16C 27 90223

CUTTING DECKS, DEFLECTORS

SCREW, 1/4-28x3/4 Hex Head Cap
WASHER, Fender
LOCKWASHER, 1/4 Internal Tooth
WASHER, 1/4 SAE

NUT, 1/4-28 Hex

SCREW, 1/2-20X1 Hex Head Cap
JAM-NUT, 1/2-20
LOCKWASHER, 1/2 Internal Tooth

LOCKNUT, 5/8-18 Hex
SCREW, 5/16-24 Machine

LOCKWASHER, 5/16 Internal Tooth
NUT, 5/16-24 Hex

*NOTE: For Complete Cutter Unit, order following assembly

numbers:

25 Standard 5-0896, 25 ABS 5-9614
26 Standard 5-0637, 26 ABS 5-9615
28 Standard 5-0897, 28 ABS 5-9616
30 Standard 5-0638, 30 ABS

33 Standard 5-0881, 33 ABS 5-9618

Standard: 1982 & earlier, ABS: Auto. Blade Stop Models

4.2

REVISED 1/83



BELTS, BRAKES, INTERLOCKS GROUP 4-CUTTING DECKS

REVISED 1/83 4.3 RIDING MOWER



GROUP 4-CUTTING DECKS

PART
ITEM STD
1 1-0749

1-8236
2 1-8587
3 1-1029
4 3-2111
5 4-7716
6 1-2055
7 4-0411
8 1-0681
9 5-0810
10 3-7715
11 3-7714
12 1-2057
13 N.U.
14 1-0740
15 3-0817
16 5-0627
17 1-2230
18 1-0935
19 N.U.
20 N.U.
21 N.U.
22 N.U.
23 N.U.
24 N.U.
25 1-0027
26 9-0161
27 9-0289
28 9-0037
29 N.U.
30 1-2033

RIDING MOWER

NUMBER
ABS(83)

1-0749
1-8236
1-8587
1-1029
3-2111
4-7787
1-2055
4-0472
1-0681
1-8524
3-8021
N.U.

1-4319
1-4314
1-0740
3-2169
5-7307
N.U.

1-0935
1-4304
1-4302
1-4303
9-0063
9-0122
9-0055
1-0027
9-0161
9-0289
9-0037
9-0299
1-8525

BELTS, BRAKES, INTERLOCKS

DESCRIPTION

BELT, Drive - 25,26,28,30 Modesls
BELT, Drive - 33,” Models
PULLEY, Spindle (Replaces 1-0787 & 1-8533)
PULLEY, idler

RESTRICTOR, Belt (Replaces 3-0982)
ARM, Idler

ROD, Idler

HANDLE, Blade ON-OFF (Lever)
GRIP, Handle

SWITCH, Deck Interlock
MOUNT, Handle

ADAPTER, Handle Mount
SPRING, Blade Handle

SPACER

RING, Retainer

DRUM, Brake

BAND, Brake

LINK, Wire

WASHER, Spacer

PIN, 1/4 Clevis

EYE-BOLT

TEE-NUT

NUT, 1/4 Hex

WASHER, 3/8 SAE

WASHER, 1/4 SAE

JAM-NUT

CAPSCREW, 3/8-24x1-3/4 Hex Head
LOCKNUT, 3/8-24

COTTER-PIN, 3/32x3/4

SCREW, No. 10x1, Self Tap
HARNESS, Deck Interlock Wiring

N.U * NOT USED

4.4

REVISED 1/83



RAILS, LIFT ARMS, CAM LIFT GROUP 4-CUTTING DECKS

REVISED 1/83 4.5 RIDING MOWER



GROUP 4-CUTTING DECKS

ITEM
1

10
11

12

13
14

15
16
17
18

19
20
21
22

23
24

25
26
27

28
29
30
31

32
33
34
35
36
37

RIDING MOWER

PART NO.

5-7283
5-7281

3-1837
1-2030
4.7730
1-1074
3-2243
3-1838
3-1855
3-7709
3-7710
5-1310

4-7710
47737
4.7786
4-7734

2-0882
1-0739

9-0809
9-0196
9-0197
9-0188

9-0163
9-0122
9-0118
9-0155

9-0324
9-0361

9-0233
9-0391
9-0223

1-0935
1-2067
1-0996
1-2068

1-4399
1-0736
9-0037
9-0364
9-0365
1-0737

RAILS, LIFT ARMS, CAM LIFT

DESCRIPTION

REAR LIFT ARM ASSY (25,26,28,30 MODELS)
REAR LIFT ARM ASSY (33 MODELS)

CLEVIS, Timing Rod

TIMING ROD

CAM LIFT LEVER

SPRING, Cam Lift

ANCHOR (Auto. Blade Control Models)
BRACE, Top

GUIDE, Belt

RAIL, Left Hand

RAIL, Right Hand

CLUTCH-PLATE (Auto. Biade Control Models)

FRONT LIFT ARM (Non-Adjustable-All 26 & 30 Models)
FRONT LIFT ARM (Adjustable-'82 earlier 25 & 28 Models)
FRONT LIFT ARM (Adjustable-25 & 28 Auto. Blade Control)
FRONT LIFT ARM (Adjustable-All 33 Models)

SUPPORT ROD (Front Lift arm to front end)
RING, Retaining (2)

SETSCREW, 5/16-18x1-1/4 Hex Socket
NUT, 5/16-18 Hex

JAM-NUT, 5/16-18 Hex

WASHER, 5/16 SAE

CAPSCREW, 3/8-24x1-1/4 Hex Head
WASHER, 3/8 SAE

LOCKWASHER, 3/8 Split

NUT, 3/8-24 Hex

SCREW, 3/8-16x1 Hex Self-Tap
SCREW, 5/16-18x5/8 Hex Self-Tap

SCREW, 5/16Fx3/4 Hex Head Cap
LOCKWASHER, 5/16 Internal Tooth
NUT, 5/16F Hex

WASHER, (Spacer-on 25, 28, & 33 only)
RING, Red (-36” wide)

RING, White

RING, Biue (.665” wide)

PIN, Shoulder Bolt (Used on 33 Models only)
PiN, Clevis

PIN, 3/32x3/4 Cotter

PIN, 5/32x1 Cotter

PIN, 1/8x3/4 Cotter

PIN, Roll (Part of Item 1)

4.6

Rev. A, 10/8/2010



SPINDLE

A-SPINDLE ASSEMBLY

| I D
. @/c

-1

/
o

3/8"

ITEM PART NO. DESCRIPTION

A 5-9813 SPINDLE ASSEMBLY (INCLUDES ITEMS B THRU L)

B 1-249) RING, RETAINING (2)

C 1-3313 BEARING, BALL (2)

D 50696 HOUSING, SPINDLE (REPLACES 4-0412 HOUSING)

E 1-0817 FITTING, GREASE

F 2-1742 SPINDLE SHAFT

G 1-0121 WASHER, SHIM

H 3-19¢9 WASHER

| 3-7751 HOLDER

J 9-0392 SCREW, 1/2-20 x 1 HEX HEAD CAP (2)

K 9-0559 NUT, 1/2-20 HEX JAM (2)

L ?-035¢ NUT, 5/8-18 HEX LOCK

ORDER SEPARATELY

M 1-2670 TOLERENCE-RING, 3/4" WIDE (FOR 4-0460 HOUSING)
M-1 11-0741 ! v, 3/8" @ (FOR OBSOLETE HOUSING)

60332 KIT, Blade Bar (Not Shown)
Rev. A, 10/8/2010 4.7 RIDING MOWER



GROUP 4-CUTTING DECKS

See page 4.5

RIDING MOWER

ITEM

O ~NO O WN =

[ N G N
W a0 ©

BLADE STOP PEDALS

PART NO.

4-7788
1-4170
1-4169
1-4320
1-4166
1-4101
1-4158
9-0250
9-0155
1-4394
9-0535
9-0053
9-0095

DESCRIPTION

PEDAL, Blade Stop Control

PAD, Left Hand Pedal Tread*

PAD, Right Hand Pedal Tread*

SPRING, Latching

SPRING, Pedal

PUSH-NUT, 1/2” (Used on 25, 28, 33 Modeis)
BOLT, 3/8-24x1-3/4 Shoulder

WASHER, 1/2 SAE

NUT, 3/8-24 Hex

SPACER (Used on 26 & 30 Models only)
SCREW, 1/4-28x1” Hex Head Cap
LOCKWASHER, 1/4 Internal Tooth

NUT, 1/4-28 Hex

*(Pads on early models only--replaced by raised letters)

4.8 NEW 1/83



DRIVE DISC ASSEMBLY

DRIVE BELTS - SEE PAGE 4.1

E

aye
gm\/

ITEM PART NO. DESCRIPTION

A 5-0272 DRIVE DISC ASSY: 4" PD FOR 25, 26, 28" MODELS

- 5-0169 DRIVE DISC ASSY: 3.25 PD FOR 30 & 33" MODELS

- 5-0843 DRIVE DISC ASSY: 5" PD FOR 42" MODELS
1-0987 PULLEY: 4" PD FOR 25, 26, 28" MODELS

- 1-1002 PULLEY: 3.25" PD FOR 30 & 33" MODELS

- 1-2517 PULLEY- 5" PD FOR 42" MODELS

C 1-1001 HUB

D 1-0210 KEY

E 9-0132 SETSCREW, 3/8-16 x 3/8

F 1-1000 DRIVE - DISC.

REV.1, 2/80 5.1 RIDING MOWER



EXHAUST - 8HP ENGINES

COMPONENTS

# 6-0316 MUFFLER KIT

BRIGGS & STRATTON

e e e e ———— — e ——— s e ———— —— e et et e e =]

TECUMSEH COMPONENTS

ITEM PART NO. DESCRIPTION
A 1-8198 MUFFLER
B 1-2422 GASKET
C 1-8197 TUBE, EXHAUST
D 9-0553 CAPSCREW, 5/16C x 3" HEX HEAD (TWO)
E 9-0184 LOCKNUT, 5/16C HEX (TWO)
F 3-1959 CLIP, TOP (FOR B&S ENGINE)
G 3-1957 CLIP, BOTTOM (FOR B&S ENGINE)
H 9-0196 NUT, 5/16-18 HEX (FOR B&S ENGINE)
| 1-2418 WASHER, FLAT (FOR B&S ENGINE)
J 1-2419 STUD, CYLINDER HEAD (FOR B&S ENGINE)
K 9-0072 CAPSCREW, 1/4-20 x 5/8 HEX HEAD (FOR B&S ENGINE) (TWO)
L 3-1958 CLIP, MOUNTING (FOR TECUMSEH ENGINE)
M 9-0362 SCREW, 1/4C x 5/8 SELF-TAPPING (FOR TECUMSEH ENGINE)
N 1-2438 SETSCREW, 5/16C x 3/4 FLANGE (FOR TECUMSEH ENGINE) (TWO)

NOTE: KIT for B&S & TECUMSEH 8HP ENGINES (Replaces kit #6-0317)

RIDING MOWER

6.1-6.2 REV.1, 3/80




EXHAUST - B&S 10 & 11 HP

FLANGE (PART
OF
EXHAUST TUBE ASSEMBLY)

CYLINDER HEAD
STuDS

o

ITEM PART NO. DESCRIPTION
A 6-0334 KIT, MUFFLER (FORB&S 10 & 11 HP ENGINES)
B 1-8213 MUFFLER
C 92-019¢ NUT, 5/16C HEX
D 9-0188 WASHER, 5/16 SAE (FOR 10 HP ONLY)
E 9-0206 SCREW, HEX HEAD CAP  5/16C x 3/4
F 1-8214 TUBE, EXHAUST (INCLUDES FLANGE)

RIDING MOWER
6.3



INBOARD FUEL TANK - OPERATOR'S SEAT

A B‘\ N

CONVERSION KIT

ITEM PART NO. | DESCRIPTION
A 5-7243 | TANK, FUEL (INCLUDES - ITEM B, C,D)
B 1-2515 | CAP, GAS TANK FILLER ( WITH VENT)
C 1-2337 | GROMMET, FUEL VALVE
D 1-2503 | VALVE, FUEL SHUT-OFF
E 1-2222 | CLAMP, FUEL LINE
F — HOSE, FUEL (USE 1/4" 1,.D.X1/20.D. APPROVED)
G 3-9607 | BRACKET, FUEL TANK
H 3-7750 | SPRING, OPERATORS SEAT
I 9-0563 | SCREW, HEX HEAD CAP  3/8-16 x 1 (2)
J 9-0390 | WASHER, 3/8 INTERNAL TOOTH LOCK (2)
K 9-0130 | NUT,  3/8-16 HEX (2)
L 1-9519 | SEAT, OPERATOR'S
M 9-0573 | SCREW, GRADE 5 CAP 1/2-13 x 7/8
N 6-0341 KIT, GAS TANK (CONVERTS SIDE MOUNT TO INBOARD)

RIDING MOWER
71



OUTBOARD FUEL TANK

ITEM PART NO. DESCRIPTION
A 5-0753 TANK, 5QT FUEL (ASSEMBLY - INCLUDES CAP, A,B,N,O)
B 1-2155 CAP, GAS FILLER
C 3-9553 BRACKET, TANK (OQUTER)
D 3-9577 BRACKET, TANK (INNER)
E 3-1891 BRACKET, TANK - ENGINE
F 9-0238 SCREW, HEX HEAD CAP  5/16-24 x 1
G 9-0187 WASHER, LOCK 5/16
H 9-0223 NUT, HEX  5/16-24
| 9-0361 SCREW, SELF-TAPPING  5/16-18 x 5/8
J 9-0227 SCREW, HEX HEAD CAP  5/16-24 x 5/8
K 3-0008 WASHER, STEEL  1-1/4 O.D. X 13/321.D.
L 1-2222 CLAMP, HOSE
M -- HOSE, FUEL (USE 1/4" I.D. X 1/2 O.D. APPROVED)
N 1-2337 GROMMET
(@) 1-2338 FUEL FITTING AND FILTER

REV.1, 2/80

7.2 RIDING MOWER




ELECTRICAL SYSTEMS

A SWITCH ASSEMBLY
COMPLETE (NOT SHOWN)

TECUMSEH
BLACK- ENGINES

BRIGGS & SRATTON ENGINES

—————

TECUMSEH
THREE WIRE

BRIGGS & STRATTON
TWO WIRE

-t

RIDING MOWER



ELECTRICAL SYSTEMS

ITEM PART NO. DESCRIPTION

A 5-0684 SWITCH ASSEMBLY - FOR TECUMSEH MANUAL START

- 5-0709 SWTICH ASSEMBLY - FOR TECUMSEH KEYSWITCH ELECTRIC START
- 5-0900 SWITCH ASSEMBLY - FOR TECUMSEH PUSHBUTTON ELECTRIC START
- 5-0682 SWITCH ASSEMBLY - FOR BRIGGS MANUAL START

- 5-0919 SWITCH ASSEMBLY - FOR BRIGGS KEYSWITCH ELECTRIC START

- 5-0901 SWITCH ASSEMBLY - FOR BRIGGS PUSHBUTTON ELECTRIC START

3-7344 PANEL, SWITCH - WITH "D" HOLE FOR KEYSWITCH
- 3-7768 PANEL, SWITCH - WITH ROUND HOLE FOR PUSHBUTTON SWITCH

9-0302 SCREW, SELF-TAPPING 1/4-20 x 3/8

C

D 1-2301 DECAL, MANUAL START MODELS

- 1-2302 DECAL, KEYSWITCH ELECTRIC START MODELS
- 1-2639 DECAL, PUSHBUTTON ELECTRIC START MODELS

E(1) | 1-2034 INTERLOCK ~ FOR TECUMSEH MANUAL & ELECTRIC KEYSWITCH
E(2) | 1-2633 INTERLOCK - FOR TECUMSEH PUSHBUTTON ELECTRIC

E@) | 1-2035 INTERLOCK - FOR BRIGGS MANUAL & ELECTRIC KEYSWITCH
E(4) 1 1-2632 INTERLOCK - FOR BRIGGS PUSHBUTTON ELECTRIC

F(1) [ 1-1853 SWITCH, IGNITION (USED WITH MANUAL START & PUSHBUTTON ELECTRIC
F(2) | 1-1155 SWITCH, ELECTRIC START (INCLUDES KEYS)
F@B) | 1-2623 SWITCH, PUSHBUTTON START

G 1-1138 KEY, SWITCH (PAIR)

H 1-1148 WIRE, GROUND - TECUMSEH MANUAL START

- 1-1860 WIRE, GROUND BRIGGS MANUAL START

- 1-2643 WIRE, GROUND - TECUMSEH (WITH IGNITION SWITCH ON FRONT END)
- 1-2631 WIRE, GROUND - BRIGGS (WITH IGNITION SWITCH ON FRONT END)

5-0807 WIRE/COVER ASSEMBLY - BATTERY POSITIVE RED

e~}

I

J 9-0206 SCREW, HEX HEAD CAP  5/16-18 x 3/4

K 9-0492 WING-NUT, 5/16

L(1) | 1-2142 HARNESS, STARTER WIRING ~ TECUMSEH ELECTRIC START
L(2) | 1-2640 HARNESS, STARTER WIRING - BRIGGS ELECTRIC START

60753 BATTERY, 12 VOLT DRY CHARGE (INCLUDES 1-2545 BATTERY)
1-1859 WIRE, BATTERY NEGATIVE (BLACK)

3-7343 CLAMP, BATTERY RETAINING

9-0361 SCREW, HEX HEAD SELF-TAPPING (2) 5/16-18 x 5/8

T0ZZ

RIDING MOWER

8.2 Rev. A, 10/8/2010



GRASS CATCHER ACCESSORY

RIDING MOWER

9.1



GRASS CATCHER ACCESSORY

ITEM PART NO. DESCRIPTION

A 6-0331 | KIT, GRASS CATCHER - 25" MODELS
6-0183 | KIT, GRASS CATCHER - 26 & 30" MODELS
6-0351 | KIT, GRASS CATCHER - 28 & 33" MODELS

1-9508 | TOP, CONTAINER - 25, 26 & 30"

1-9807 | TOP, CONTAINER - 28 & 33"

1-8081 | SKIRT, DUST (INCLUDED AS PART OF ITEM F)
4-9557 | FRAME (STRUCTURE)

3-9555 | ROD, BAG - 25, 26 & 30"

3-7758 | ROD, BAG - 28 & 33"

1-8177 | BAG, GRASS (INCLUDES SKIRT - ITEM C)
1-2556 | CONNECTOR, BAG ROD

3-1725 | LATCH

1-1788 | NUT, PUSH

9-0532 | SCREW,HEX HEAD CAP  #10-32 x 1-3/8
9-0376 | NUT, #10-32 HEX LOCK

1-1784 | WASHER, FACETED

1-8212 | TUBE, GRASS - 25, 26, 30"

1-8210 | TUBE, GRASS - 28 & 33"

1-9809 | ADAPTER, DECK - 25" MODELS

3-0732 | ADAPTER, DECK - 26 & 30" MODELS

1-9514 | ADAPTER, DECK - 28 & 33" MODELS

3-7745 | HANDLE, TUBE - 28 & 33" ONLY

3-1952 | BASE, HANDLE - 28 & 33" ONLY

3-1951 | LATCH, TUBE - 28 & 33" ONLY

3-7725 | BRACKET, STAND-OFF - 28 & 33" ONLY
3-1715 | PIN, ADAPTER RETENTION - 26 & 30" ONLY
3-1123 | CLAMP, ADAPTER RETENTION - 26 & 30" ONLY
3-1714 | BRACKET, ADJUSTMENT - 26 & 30" ONLY
3-1713 | STOP, TUBE 26" & 30" ONLY

3-1724 | AIR-LIFT, BLADE - 26 & 30" (KIT 60753 incl. AE, AG, AN, W)
3-7723 | AIR-LIFT, BLADE - 28 & 33" (KIT 60480 incl. AE, AG, AN, W)
1-8244 | EXTENSION, TUBE (REQUIRED FOR 33" ONLY)
9-0375 | WING-NUT, 5/16-18

9-0208 | BOLT, CARRIAGE 5/16-18 x 1

AA 9-0074 | BOLT, CARRIAGE 1/4-20 x 3/4

AB 9-0053 | WASHER, 1/4 INTERNAL TOOTH LOCK

AC 9-0063 | NUT, 1/4-20 HEX

AD 9-0545 | SCREW, ROUND HEAD MACHINE 5/16-24 x 1-1/2
AE 9-0391 | WASHER, 5/16 INTERNAL TOOTH LOCK

AF 9-0188 | WASHER, 5/16 SAE

AG 9-0223 | NUT, 5/16-24 HEX

AH 9-0005 | BOLT, CARRIAGE 1/4-20 x 1/2

N.<><Eé<c-_—rmx~g-oozzz§ TrA-—TITQOTMMMmMoOoOg® >D

Al 9-0055 | WASHER, 1/4 SAE

Al 9-0372 NUT, 1/4-20 HEX LOCK

AK 9-0024 | SCREW, ROUND HEAD MACHINE #10-32 x 1/2
AL 9-0011 | WASHER, 710 INTERNAL TOOTH LOCK

AM 9-0013 | NUT, #10-32 HEX
AN 9-0228 | SCREW, OH MACHINE,  5/16-24 x 2-1/32

Rev. A, 10/8/2010 9.2 RIDING MOWER



LOAD CARRIER ACCESSORY

SNAPPER AT

ITEM PART NO. DESCRIPTION
A 6-0197 | KIT, LOAD CARRIER
B 1-1822 | BOX, TOTE
C 3-7342 | RAIL, SIDE (2)
D 3-1737 | BRACE (2)
E 1-1832 | BOLT, 3/8-16 x 10"
F 3-1738 | SPACER, BOX
G 2-1153 | PIN (2)
H 9-0499 | NUT, 3/8-16 HEX LOCK (3)
I 9-0122 | WASHER,  3/8 SAE (3)
J 9-0138 | SCREW, HEX HEAD CAP  3/8-16 x 1
K 9-0541 | SCREW, HEX HEAD CAP 1/4-28 x 3/4 GRADE 5
L 9-0055 | WASHER, 1/4 SAE (4)
M 9-0303 | NUT, 1/4-28 HEX LOCK (4)
N 9-0364 | COTTER-PIN, 5/32x 1
0 1-1714 | PIN, HAIR (2)

RIDING MOWER
9.3



BAG-N-WAGON ACCESSORY (1]

ADAPTER, TUBE, AIR LIFT COMPONENTS (PART OF KIT 6-0300)

ITEM PART NO. DESCRIPTION

A 6-0300 | KIT, SNAPPER BAG-N-WAGON(COMPLETE)
6-0299 | KIT SNAPPER WAGON ( PART OF KIT 6-0300-SEE PAGE 9.5)
6-0302 | KIT, WAGON COVER (PART OF KIT 6-0300-SEE PAGE 9.7}
-9514 | ADAPTER, DECK (FOR 28 &33" ONLY) —
1-8210 | TUBE, GRASS - 8" DIAMETER

1-8211 | TUBE, GRASS- 10" DIAMETER

1-2408 | ELBOW, GRASS TUBE

3-7723 | AIR -LIFT, BLADE

3-7725 | BRACKET, STAND-OFF

3-1951 | LATCH, TUBE

3-7745| HANDLE, TUBE

3-1952 | BASE, TUBE HANDLE

9-0004 | BOLT, CARRIAGE  5/16-18x!/2

9-0375 | WING-NUT, 5/16 -I8

9-0074 | BOLT, CARRIAGE  1/4-20x3/4 (6)

9-0063 | NUT,  1/4-20 HEX (é)

9-0053 | WASHER,  1/4 INTERNAL TOOTH LOCK (4)

9-0188 | WASHER,  5/16 SAE (4)

9-0228 | SCREW OH MACHINE  5/16-24x21/32 (6)

9-0391 [ WASHER, 5/16 INTERNAL TOOTH LOCK (6)

9-0223 | NUT,  5/16-24 HEX

R

V’”Q"’OZZ"‘K'——IO"""“UQW

RIDING MOWER
9.4



DUMP CART

BAG-N-WAGON ACCESSORY (2]

RIDING MOWER

9.5



DUMP CART BAG-N-WAGON ACCESSORYI2]
ITEM PART NO. DESCRIPTION

A 6-0299 | KIT, SNAPPER WAGON ( ALSO PART OF 6-0300 KIT)
INCLUDES ITEMS B THRU AL

B 4-0446 | BODY, WAGON CART

C 3-9604 | SUPPORT, AXLE

D 3-1949 | AXLE

E 5-0618 [ WHEEL/TIRE ASSEMBLY (2)(SEMI-PNEUMATIC-REPLACE AS UNIT)

F 3-1946 | TONGUE

G 1-2391 | GRIP, LATCH

H 3-7736 | LATCH

| 1-2123 | SPRING, LATCH

J 3-7737 | YOKE

K 3-1179 | WASHER, FELT (2)

L 1-0935 | WASHER (6)

M 9-0364 | COTTER -PIN, 5/32x1 (2)

N 1-1022 | HUB-CAP (2)

o) I-1713 [ PIN, 3/8 CLEVIS

P 1-1714 | PIN, HAIR (2)

Q 1-2388 | BALL, HITCH

R 2-1762 | COLLAR, HITCH

S 3-7744 | BAR, UPPER DRAW

T 3-7742 | BRACE, DRAW BAR

U 3-7743 | BAR, LOWER DRAW

Vv 9-0160 | SCREW, HEX HEAD CAP  3/8-24xl

W 9-0118 | WASHER,  3/8 SPLIT LOCK

X 9-0155 | NUT 3/8-24 HEX

Y 9-0247 | WASHER,  7/16 SPLIT LOCK

Z 9-0460 | NUT,  7/16-20 HEX

AA 1-2389 | PIN, HITCH CLEVIS

AB 9-0268 | SCREW, HEX HEAD CAP  1/2-20xl

AC 9-0393 | NUT, 1/2-20 HEX LOCK

AD 9-0074 [BOLT, CARRIAGE  1/4-20x3/4 (8)

AE |-2485 |RETAINER, 1/4 BOLT (6)

AF 9-0053 |WASHER,  1/4 INTERNAL TOOTH LOCK (8)

AG 9-0063 | NUT, 1/4-20 HEX (8)

AH 1-1078 |BOLT, SHOULDER  5/16-18

Al 1-1079 | WASHER, SPRING

AJ 9-0187 |WASHER  5/16 SPLIT LOCK

AK 9-0196 |NUT, 5/16-18 HEX

AL 3-1038 |DUST-CAP

RIDING MOWER
9.6



FRAME & CANOPY

BAG-N-WAGON ACCESSORY (3]

RIDING MOWER

9.7



FRAME & CANOPY BAG-N-WAGON ACCESSORY 3l

ITEM PART NO. DESCRIPTION

A 6-0302 | KIT, WAGON COVER (ALSO PART OF 6-0300)
INCLUDES ITEMS B THRU AB

B 5-0806 | FRAME/CANOPY ASSEMBLY (INCLUDES ITEMS C THRU AA)

C 1-2396 | CANOPY - CLOTH ONLY

D 3-1943 | FRAME, CENTER

E 3-1945 | FRAME, BASE

F 3-1950 | LOCK, CANOPY

G 3-1941 | BRACE, FRAME (2)

H 3-1944 | FRAME, FRONT

| 3-1939 | CLAMP, ROD (2)

J 3-1938 | BRACKET, CORNER (2)

K 3-1948 | CLIP, HINGF

L 2-1761 | PIN, HINGE

M 3-1940 | MOUNT, HINGE

N 3-1942 | STRUT, FRAME (2)

o 3-1956 | CLAMP, STRUT (2)

P 9-0074 | BOLT, CARRIAGE  |/4-20x3/4 (3)

Q 1-0996 | BUSHING, PLASTIC (WEAR PADS) (2)

R 1-2393 | PIN, 1/4xI-1/8 CLEVIS (6)

S 1-2407 | PIN,  5/16 CLEVIS (2)

T 1-2431 | PIN,  1/4 "HAIR"

u 1-2420 | PIN, HAIR

Vv 9-0496 | BOLT, CARRIAGE  1/4-20xI (6)

W 9-0053 | WASHER,  1/4 INTERNAL TOOTH LOCK (9)

X 9-0063 | NUT,  1/4-20 HEX (9)

Y 9-0160 | SCREW, HEX HEAD CAP 3/8 -24xI

z 9-0118 | WASHER,  3/8 SPLIT LOCK

AA 9-0155 | NUT,  3/8-24 HEX

AB - ADAPTER, AIR-LIFT, GRASS TUBE (SEE PAGE 9.4 )

RIDING MOWER
9.8



SNOW/DOZER PLOW ACCESSORY

SNAPFER T

ITEM PART NO. DESCRIPTION
A 6-0294 | KIT, RIDER SNOW PLOW (INCLUDES B THRU U)
B 4-7727 | BLADE, SNOW
C 3-7733 | SCRAPPER
D 4-0445 | SLIDE, BLADE (2)
E 4-7351 | BRACKET, BLADE LIFT (STRUCTURE)
F 1-1995 | LATCH
G 5-7084 | HANDLE
H 1-1870 | GRIP, HANDLE
l 2-1153 | PIN, HOLDING
J 3-1002 | PIN,'L
K 9-0017 | SCREW, HEX HEAD CAP  1/2-20x2-3/4
L 9-0393 | NUT, 1/2-20 HEX LOCK
M 9-0136 | BOLT, CARRIAGE  3/8-16x3/4 (9)
N 9-0499 | NUT,  3/8-16 HEX LOCK (9)
o) 9-0369 | SCREW, SELF-TAPPING  5/16-18x|
P 9-0196 | NUT,, 5/16-18 HEX
Q 9-0161 | SCREW, HEX HEAD CAP  3/8-24x|-3/4 (2)
R 9-0289 | NUT,  3/8-24 HEX LOCK (2)
S [-1714 | PIN, HAIR (2)
T 9-0365 | COTTER-PIN  1/8 x 3/4
U 9-0188 | WASHER,  5/16 SAE (2)

RIDING MOWER

9.9




@ KIT, Thatcherizer

ITEM PART NO. DESCRIPTION

1

RN oOOmNOGORWLN

6-0479

1-8495
1-8700
1-4109
1-8494
1-4108
1-4104
1-4107
1-4105
1-4106
1-4110
1-9947
1-8491
1-4100
1-8493

KIT, Thatcherizer (Includes
items 2 thru 29)
BRACKET, Transport Lock
SUPPORT, Wheel Assembly
GRIP, Handle
HANDLE, Lift
STRAP, Frame Mount (4)
FRAME, Thatcherizer
SPRING, Compression
PIN, Locking
ROLL-PIN
ROD, Tine Retainer (2)
TRAY,Tine (28")
SPRING, Tine Thatching (8)
BUSHING
AXLE, Wheel

SERIES 1,2,3 R.E. RIDERS

THATCHERIZER ACCESSORY

16
17
18
19
20
21
22
23
24
25
26
27

28
29

9.10

ITEM PART NO.

1-8189
9-0798
9-0196
9-0187
9-0383
9-0761
1-4098
1-4101
1-4342
1-4103
9-0250
9-0765

1-4119
1-4062

DESCRIPTION

WHEEL, 7"

CARRIAGE BOLT,1/4-20x2"2" (2)
NUT, 5/16-18 Hex (9)
LOCKWASHER, 5/16 Split (13)
CARRIAGE BOLT,5/16-18x1"(13)
LOCKNUT, 1/4-20 Hex (10)
WASHER, Reinforcing (12)
PUSH-NUT, 1/2" (2)

BEARING, Nyliner, Snap-in (4)
SET-SCREW,5/16-18x1/4" Slotted
WASHER, 1/2” SAE (2)
SCREW, 5/16-18x3/4" Hex
Head Self-Tapping

DECAL, Instruction

DECAL, Thatcherizer

(2/84 REPLACES 12/80) MANUAL 06002



SMOOTH CLUTCH
(D) KIT, Smooth Clutch

i This Kit is only intended to convert old
o Riders {up to Series §) which were buiit
: with clutch k to the
= gmooth clutch design. This will provide
stats, pecially when the
= machine is incorrectly started from higher
% speed seftings.

MANUAL 06002 (Rev. A, 10/8/2010) 9.11 SERIES 1,2,3 R.E. RIDERS



ITEM

O O N O O b WN =

AA A DB BB BB WOWOWOWOWOWOWOWWWNMNMNDNDNNNMMNDNMNDMNODN = 24 a4 2 a2
GJ\IOUU’!#OJN—hocom\lm(ﬂ-hWNAOCDQNJO@#QNAO(O(D\IG)CHAQM—*-CA)

SERIES 1,2,3 R.E. RIDERS

SMOOTH CLUTCH KIT

PART NO. DESCRIPTION

6-0601
5-7339
5-7338
5.7337
1-4523
3-2331
9-0391
9-0223
5-1431
9-0867
9-0868
1-4730
1-4729
5-1474
1-4664
1-4663
3-2370
3-2371
9-0187
9-0196
3-2392
4-7843
1-4599
1-4767
1-0776
9-0155
9-0390
1-4680
1-3885
9-0122
9-0038
1-4600
9-0223
1-1048
9-0233
1-1821
3-1729
1-1820
2-1706
9-0187
1-1968
9-0130
9-0118
9-0136
9-0303
9-0055
1-0916
9-0535

KIT, Smooth Clutch (Includes items 2 thru 32)
ASSEMBLY, Smooth Clutch (Includes items 3 thru 8)
HUB, Driven Disc
DISC, Driven
WASHER, Thrust
PLATE
LOCKWASHER, 5/16 Internal Tooth
NUT, 5/16-24 Hex
ASSEMBLY, Brake Lever (Includes items 10 thru 13)
CARRIAGE BOLT, 1/4-20x1” Flat Head
LOCKNUT, 1/4-20 Hex Flange
BUSHING
ROLLER, Brake
ASSEMBLY, Guide & Link (Includes items 15 thru 20)
BOLT, 5/16-18 Shoulder
SIDE HALF
GUIDE, Clutch Link
LINK, Clutch
LOCKWASHER, 5/16 Split
NUT, 5/16-18 Hex
TOOL, Smooth Clutch
LIFT, Yoke
SPACER, Roller
ROLLER, Park Brake
RING, Retaining
NUT, 3/8 Hex
LOCKWASHER, 3/8 Internal Tooth
STUD, Clutch Link
SPRING, Clutch Brake
WASHER, 3/8 Flat
COTTER-PIN, 3/32x1”
SPACER, Spring Plug
NUT, 5/16-24 Hex
BEARING, Yoke
CAPSCREW, 5/16-24x3/4" Hex Head
SPRING
ROD
SPRING
TUBE
LOCKWASHER, 5/16 Split
ROLLER
NUT, 3/8-16 Hex
LOCKWASHER, 3/8 Split
CARRIAGE BOLT, 3/8-16x3/4
LOCKNUT, 1/4-28 Hex
WASHER, 1/4 SAE
SPACER
CAPSCREW, 1/4-28x1" Hex Head

9.12 MANUAL 06002 (2/84)



COMMERCIAL BEARING KIT

OLUS
COMPLETE (1) ASSEMBLY
(""" 8 8
I
| |
| +
[JII- W: AMAM MW i
7 _ 1 |
(] ; - - - - . -G
: AANANN
[
5 4 IR 1 !
9 10
LEFT SIDE i RIGHT SIDE
ITEM PART NO. DESCRIPTION
1 6-0441 KIT, Commercial Bearing (Includes items 2 thru 11)
2 5-1451 LEFT FENDER & BEARING ASSY (Includes items 3 & 4)
3 3-7958 FENDER, Left Side (Commercial)
4 1-4624 BEARING, Left side
5 1-4625 COLLAR, Lock (Includes 9-0776 Setscrew)
6 3-2114 SPACER, Left Hand
7 5-1452 RIGHT FENDER & BEARING ASSY (Includes items 8 & 9)
8 3-7957 FENDER, Right Side (Commercial)
9 1-4400 BEARING, Right Side
10 1-4401 COLLAR, Lock (Includes 9-0201 Setscrew)
11 3-2107 SPACER, Short Axle
6-0325 DRIVE DISC PULLER L
6-0327 WHEEL HUB PULLER
MANUAL 06002 (2/84) 9.13 SERIES 1,2,3 R.E. RIDERS



DECALS (RIDERS & SOME ACCESSORIES)

s,

N
N\

NOT SHOWN

@ LOAD CARRIER - SLOPE
@ BAG-N-WAGON & CART CAPACITY
THATCHERIZER INSTRUCTION

ITEM PART NO. DESCRIPTION
1 1-9528 DECAL, OPERATIONAL WARNING *
2 1-2622 DECAL, BLADE ON-OFF *
3 1-2649 DECAL, BRAKE OPERATION *
4 1-2644 DECAL, IGNITION ON-~OFF
5 1-2358 DECAL, REMOVE BATTERY CAUTION
6 1-8076 DECAL, SNAPPER
- 1-8077 DECAL, SNAPPER COMET
- 1-8448 DECAL, SNAPPER HI-VAC
7 1-2421 DECAL, DEFLECTOR-CATCHER CAUTION
8 1-3871 DECAL, HANDS-FEET DANGER
9 1-2639 DECAL, PUSH TO START
10 1-8226 DECAL, FUEL TANK VENT**
11 1-1964 DECAL, CATCHER IN PLACE CAUTION
12 1-1910 DECAL, LOAD CARRIER-SLOPE CAUTION
13 1-2464 DECAL, MAXIMUM CAPACITY CAUTION
14 1-4119 DECAL, THATCHERIZER OPERATION INSTRUCTIONS

* PART OF SPINDLE COVER ON MOST MODELS ** PART OF FUEL TANK ON MOST MODELS

SERIES 1,2,3 R.E. RIDERS 10.1 12/80 MANUAL 06002



THROTTLE CONTROLS
CENTER PLATE (ON FRONT END) MOUNTED

A1 (BLACK - B&S)
A2 (WHITE - TECUMSEH)

’0.0 ! '00 000

'00 )00“ 0
RN #
NO B0

(AR )’o‘o‘ X ‘ ‘s’o 2 c

CHAIN ARM MOUNTED

BLACK KNOB

1 1 0
- o
-
B&S ENGINES
WHITE KNOB |
| |
{ |
) N | |
0 @ n —RPawn | qD
A4 I \E
TECUMSEH :
ENGINES |
i
ITEM PART NO. DESCRIPTION
Al 1-1991 | CONTROL, THROTTLE - BRIGGS (CABLE APPROX. 52" LONG)
A2 1-2061 | CONTROL, THROTTLE - TECUMSEH (CABLE APPROX. 57" LONG)
A3 1-8353 | CONTROL, THROTTLE - BRIGGS (CABLE APPROX. 14" LONG)

Ad 1-8237 | CONTROL, THROTTLE - TECUMSEH (CABLE APPROX 17" LONG)
B 1-1165 | PLATE, THROTTLE (USED WITH Al & A2)

C 9-0307 | SCREW, SELF-TAPPING  #10C x 1/2 (2)

D 9-0528 | SCREW, HEX HEAD CAP  1/4F x 1-1/2

E 9-0308 | NUT, 1/4F HEX LOCK

MANUAL 06002 11.1 SERIES 1,2,3 R.E. RIDERS



NOTES




NOTES




NOTES




Hardware ldentification & Torque Specifications

Torque Specification Chart Torque Specification Chart
FOR STANDARD METRIC MACHINE HARDWARE (Tolerance + 20%) FOR STANDARD MACHINE HARDWARE (Tolerance = 20%)
Property (56 ) (58] (10.9) (12 9) Hardware (o) @ @
Class A A A A Grade N
Class 5.6 Class 8.8 Class 10.9 Class 12.9 SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of | in/lbs in/lbs in/lbs in/lbs Size Of in/Ibs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs Nm.
M3 5.88 .56 | 1344 | 1.28 | 19.2 | 1.80 | 22.92| 215 8-32 19 2.1 30 34 41 4.6
M4 1344 | 1.28 | 30.72 | 2.90 |43.44 | 4.10 | 52.56 | 4.95 8-36 20 23 31 35 43 4.9
M5 264 | 250 |60.96 | 575 | 5.97 | 810 | 1.15 9.7 10-24 27 3.1 43 49 60 6.8
M6 44.64 4.3 7.3 99 | 10.3 14 12.1| 165 10-32 31 3.5 49 55 68 7.7
M7 5.2 7.1 121 | 165 | 16.9 23 19.9 27 1/4-20 66 7.6 8 10.9 12 16.3
M8 1.7 105 | 11.7 24 25 34 29 40 1/4-28 76 8.6 10 13.6 14 19.0
M10 15 21 35 48 50 67 59 81 5/16-18 1" 15.0 17 23.1 25 34.0
M12 26 36 61 83 | 86.2 117 103 | 140 5/16-24 12 16.3 19 25.8 29 34.0
M14 42 58 101 132 | 136 185 162 | 220 3/8-16 20 27.2 30 40.8 45 61.2
M16 64 88 147 | 200 | 210 285 250 | 340 3/8-24 23 31.3 35 47.6 50 68.0
M18 89 121 202 | 275 | 287 390 346 | 470 7/16-14 30 40.8 50 68.0 70 95.2
M20 126 171 290 | 390 | 405 550 486 | 660 7/16-20 35 47.6 55 74.8 80 108.8
M22 169 230 390 | 530 | 559 745 656 | 890 1/2-13 50 68.0 75 | 102.0 110 149.6
M24 217 295 497 | 375 | 708 960 840 | 1140 1/2-20 55 74.8 90 | 1224 120 163.2
M27 320 435 733 995 | 1032 | 71400 | 1239 | 1680 9/16-12 65 88.4 110 | 149.6 150 204.0
M30 435 590 995 | 1350 | 1401 | 7900 | 1681 | 2280 9/16-18 75 | 102.0 120 | 163.2 170 231.2
M33 590 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090 5/8-11 90 | 1224 150 | 204.0 220 299.2
M36 759 | 1030 | 1740 | 2360 | 2441 | 3370 | 2935 | 3980 5/8-18 100 | 136 180 | 244.8 240 326.4
M39 988 | 71340 | 2249 | 3050 | 3163 | 4290 | 3798 | 5150 3/4-10 160 | 2176 260 | 353.6 386 525.0
The guides and ruler furnished below are designed to 3/4-16 180 | 244.8 300 | 408.0 420 571.2
help you select the appropriate hardware. 7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
U A A AT A A AR AR T 18 220 | 2992 | 580 | 788.8 | 900 | 1244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
0 10 20 30 40 5 60 70 80 90 100 NOTES
Z AN E 1. These torque values are to be used for all hardware
& | gigﬁ:e[er excluding: locknuts, self-tapping screws, thread forming
\ = / fe—Body Length—| screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
Nut, M8 Screw, M8-1.25 x 25 a. for prevailing torqge Io?:knuts - use 65% of grade 5
Thread Thread Distance between Body torques. )
Diameter (mm) Diameter (mm)  threads (mm) Length (mm) b. for flange whizlock nuts and screws - use 135% of
Inside Threads Body Threads Body grade 5 torques. .
Diameter (in)  per inch Diameter per inch Length (in) 3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.
Nut, 1/2-16 Screw, 1/2- 16 x 2
Common Hardware Types
14 12 3y 14 12 3y

0
| 14 12 34
| ‘ |

4
1/4 1|/2 3/4 |

Hex Head Capscrew

Carriage Bolt

o @)

Wrench & Fastener Size Guide

1/4" Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut
Wrench—7/16" Wrench—1/2" Wrench—9/16"

Standard Hardware Sizing

When a washer or nut is identified as 1/2” (M8), this is

the Nominal size, meaning the inside diameteris 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

Hex Nut

7/16" Bolt or Nut 1/2" Bolt or Nut
Wrench (Bolt)—5/8" Wrench—3/4"
Wrench (Nut)—11/16"

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (1.25 thread diameter). The final number is the
body length of the bolt or screw, 2 inches (50mm).

M14 Bolt or Nut
Wrench—22 mm

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm

M10 Bolt or Nut
Wrench—17mm

M12 Bolt or Nut
Wrench—19mm



SINARRER,

PARTS MANUAL for

SERIES 1, 2, 3,
SINGLE BLADE MODEL

RIDING MOWERS

SNAPPER POWER EQUIPMENT | & s
McDonough,GA+30253 | == |5

MANUAL #06002 Rev. A, 10/8/2010 Printed in U.S.A,



	06002-A
	06002-A
	06002_Page_01
	06002_Page_02
	06002_Page_03
	06002_Page_04
	06002_Page_05
	06002_Page_06
	06002_Page_07
	06002_Page_08
	06002_Page_09
	06002_Page_10
	06002_Page_11
	06002_Page_12
	06002_Page_13
	06002_Page_14
	06002_Page_15
	06002_Page_16
	06002_Page_17
	06002_Page_18
	06002_Page_19
	06002_Page_20
	06002_Page_21
	06002_Page_22
	06002_Page_23
	06002_Page_24
	06002_Page_25
	06002_Page_26
	06002_Page_27
	06002_Page_28
	06002_Page_29
	06002_Page_30
	06002_Page_31
	06002_Page_32
	06002_Page_33
	06002_Page_34
	06002_Page_35
	06002_Page_36
	06002_Page_37
	06002_Page_38
	06002_Page_40
	06002_Page_41
	06002_Page_42
	06002_Page_43
	06002_Page_45

	Blank Notes-2
	Blank Notes-3
	Blank Notes-4
	Torque Specs-US-Metric

	06002_Page_39



